L

oM 4,
A

oy, .
SN,

CTC A LD, e~

SRS CNAS &

‘ 160921341119 AN \l CNAS L4577

SHANGHAI
3F, Building Block 2, No. 3400 Gonghexin Road, TEST RE PORT

Jing'an District - Shanghai 200436, P.R. CHINA ST Page 7115 1/5
R R AN, (L) AR WA S Date of Issue %42 F1
Lﬁ?ﬁ#ﬁﬁ‘E%ﬁﬁE&Bfloo%ZﬁﬁSE 5 i ) '
Tel. F1i%: +86 21 68 55 50 32 Report No.# & F 5 : S210504420_1 2021-06-02
Fax f£31: +86 21 68 55 50 33
E-mail F T-HIl {F: cteshanghai@ctcgroupe.com

0

APPLICANT FHi/>F]: PROTECTIVE INDUSTRIAL PRODUCTS HONG
KONG LTD., (C06226)

FLAT 1-11,

6/F KAR WAH INDUSTRIAL BUILDING
8 LEUNG YIP STREET

. YUEN LONG, N.T HONGKONG

CHINA

Date of receipt W§(FE H #A :2021~05-21
Testing period )3 /E #7 :2021-05-25

Buyer EHF;: — :2021-05-27

Style / Article no. 5 :16-573

Test(s) requested JRE R — For CE Marking : Yes

Service JR% 7 : REGULARZF A Previous report RIMIIAIR & 514 =

Brand / Section fi il :— Product category /¢ H ==

Season EH — Product type 7= fhZE T e

End use fit2% Hig = Test stage X ER :FIRST TEST

Factory name L.~ Z& % — Supplier name L7 7 44 7 =

Factory code T.J 459 :— Exported to H M | =

1. Conclusion JIK&5 4

Tests description il ! Conformit
ANSI-ISEA 105/EN 388
| 1 Abrasion resistance : 2016 fif FE#E 1% fiE Level 4
2 Tear strength resistance:2016 i i 44 fik Level 4

l 3 Puncture resistance: 2016 i & BI4EfE Level 4
i 4 Cutting resistance TDM i 11 %14 fiE Level A6

Pass: requirements met  Fail: requirements not met  None: no conclusion for this test  N/A: not applicable

Wit FEER K@il AHEER ARAEFIE N/A: A&

Approved by

()

Henry YAN i
Laboratory Manager

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only fo the s3 :
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not & oduged,
except in full, without the written approval of the testing laboratory. REEHE
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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2. Sample description assigned by laboratory SEIO SRR AR -

Size AHL Analyzed product FTHIl £ & Description ## i Sample information 5 {5 £
GLOVE

grey (grey/black) PU(high
performance
polyethylene/steel/basalt/polyest
er/nylon/spandex) palm F4t

210504420

C ﬂif
x.

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The fest report shall not &
except in full, without the written approval of the testing laboratory. BUGERE
Ta conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

AR MCTC LHF IR, FFME A 712 S A 3. SR ARG RO RA . #ERFRIR, CTC LM ATIIF M (1R 47 IR
3N A . R E NS, REREWEMTEIFT, SR =48 .

5 AR 5 R A R R, R AR SRS AR AR A 2
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APPLICANT Hif§/2 &) : PROTECTIVE INDUSTRIAL PRODUCTS HONG

KONG LTD., (C06226)
3. GLOVE/
grey (grey/black) PU(high performance polyethylene/steel/basalt/polyester/nylon/spandex)
palm F¥K
Method Client Requirement Unit Result Conformity
ik BIER Bhr gH fat
(+)(*) 4.1. Abrasion resistance: EN 388:2016 + A1:2018
20167 ARHR AR
Deviation from the test method {ii B 7 No
V&
used consumables - abrasive {# F ¥£#74 Klingspor PL31B
- B4R Grit 180
used consumables - adhesive{# F ¥ 3M Scotch
Lz kit
Number of cycles at the hole >8000
detection il 2 A ) B 3
Number of cycles at the hole >8000
detection il ZHE R A &L (2)
Number of cycles at the hole >8000
detection i il Z AR () & (3)
Number of cycles at the hole >8000
detection’f il I A i ) REL £ (4)
Performance level s ff 45 2% 4
(+)(*) 4.1. Tear strength EN 388:2016 + A1:2018
resistance: 2016 Hf Y 4k fik
Tear strengthifiZd 5 N 3
Tear strengthifiZ¢ 41 (2) N e
Tear strengthifiiZ¢ 1 (3) N B
Tear strengthiffiZ 77 (4) N >75
Performance level{ i 5 4% 4
(+)(*) 4.1. Puncture resistance: EN 388:2016 + A1:2018
20167 F R AR
Puncture resistancefiit % il /1 N 153
Puncture resistancefiit 7 &1l 77 (2) N 167
Puncture resistance® %l /7 (3) N 156
Puncture resistancefi % il 77 (4) N 151
Performance levelf fE 55 25 4

The report is issued by CTC Shanghai

except in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

R BHCTC LHE UL A, FEMAR ARSI ST 9 2 A . BRR R ARG ROV R R 2, 7 TCA IR TR, CTC L AgRd il £ RO 1R AF IR

A FART

ERAIEI ], REARLWREBEYFT, A ARE =B 8 HHER .

s AR A A PR RS, R P S TR, FAH SR B E

under its General Conditions printed overleaf. The results shown in this report refer only to the s
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Method Client Requirement Unit Resuit Conformity
i BZPER AL %GR e
(+)(*) 5.1.1. Cutting resistance ASTM F2992 /F2992M -
TOMR H]#14: Ak 15
Correction factor of the sharp edge of 0.93
the blade with the neoprene J1 F & 7| i
et ZH
Load for a distance of 20 mm cutt]] g 3900
E20mm BT 7 9 77
Performance levells A 24 Level A6
END OF TEST REPORT

- |ERR -
(+)CNAS accreditation CNAS AT (*¥)CMA accreditation CMA tAT]

Unless otherwise specified, the physical test items in this report performed in CTC Shanghai lab were conditioned and tested in
the environment of T 23+2°C / RH 50£4%.
BeARAE MR B, AR 5 HhAECTC L g 17 B4 ER IR I B AT L MR EE T 56 B PP 45 Bl T 23+£2° C / RH 50+4%.

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not % fu
except in full, without the written approval of the testing laboratory. BREEE
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

iR CTC LHF MR, FelAAA ST AT 72 A . SR RS ROHRRERA R, FLRIRER, CTC LA Frillf i MR A7 IR
HIAH . ARG M5, REARER T, (EAPASEE =T 8 E .

S5 R TR S R A R, R R A ARAS AR SR A R A
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Table of Performance Level for Glove

Test Item Performance Level

[ 1 2 3 4 5
Abrasion Resistance (EN 388)
Number of cycles (minimum) <100 100 500 2000 8000 e
Tear Resistance (EN 388) <10 10 25 50 75 .
Force (N) (minimum)
Puncture Resistance (EN 388) <20 20 60 100 150 e
Force (N) (minimum)

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

Classification Table for Cut Resistance

(ANSI-ISEA 105)
Weight (grams) needed to cut
Level through material with 20 mm of
blade travel

Al >=200
A2 >=500
A3 >=1000
Ad >=1500
A5 >=2200
A6 >=3000
A7 >=4000
A8 >=5000
A9 >=6000

The report is issued by CTC Shanghai

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not %
except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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